
22
4

21

14
13
23 24

25
39

19

4
20

18

14
13

12

1516
17

4
3

35

49

34

37

3824

4039

4632
4

33

28 27

29
30
31

32
4

44
32
4

42

48
15 16

52 4
53 54

4
50

57
56

55

10
4

5
4

3

6

2 4 11

1

9

7
8

51

4
58
59

3

45

43

41 4
3

57
56

4
3

3
16

74
75

16

77
66
56
57

73

76

72

32
14

50

71

68

69

4
3

6564

8
46

63

70

66

56

57

67

61

62

DRW G No: T0249601
ISSUE No:  1 

CUTTER DECK ASSEMBLY

26

4 36
47

60



                                                TRACTOR ‘91/’92
36” CUTTER DECK ASSEMBLY PARTS LIST

1 Deck Height Lever Assembly 32701800
 2 E - Clip 3/8” 07824600
3 Nyloc Nut 5/16” 04827500
4 Washer 5/16” T4 HP 08819700
5 Deck Overlock Pivot 18833700
6 Deck Height Adjustment Yoke Assembly 32703300
7 Washer 3/8” T4 HP 08822800
8 Split Pin 1/8” X 1” 07823200
9 Deck Height Trunnion 18805400

10 Bolt 5/16” UNF X 2” 01820900
11 Clevis Pin 31340800
12 Pulley Toothed 20807400
13 Dome Washer 08819900
14 Set Screw 3/8” UNF x 1 1/4” (Self Colour) 02825300
15 Bearing 608ZZ 10806700
16 Washer 5/16” T3 LP 08819500
17 Spacer 5/16” x 7mm 31302800
18 Deck Cover 27106900
19 Set Screw M8 x 25mm 02826000
20 Deck Drive Belt

Deck Drive Belt (B54) ( Mag Stop )
22807500
22949800

21 Deck Drive Pulley Cover Assembly 32703400
22 Set Screw M8 x 20mm 02825900
23 Deck Drive Pulley Assembly 32703500
24 Nyloc Nut 3/8” UNF 04820200
25 Deck Linkage Spacer 31340000
26 Deck Linkage Bar 27114300
27 Rear Deck Hanging Bar Assembly 32703600
28 Deck Tension Spring 25808700
29 Rear Deck Hanging Bracket 27102000
30 Washer 3/4” x 1 1/4” 08823000
31 E - Clip 3/4” 07823200
32 Set Screw 5/16” UNF x 3/4” 02827600
33 Bolt 3/8” UNF x 3” 01836500
34 M8 Captive Nut 04825800
35 Deck Drive Pulley Spacer 18317700
36 Deck Bridge 27108600
37 Washer 3/8” T3 HP 08820100
38 Bolt 3/8” UNF x 2 3/4” 01825400
39 Washer 3/8” T4 HP 08822800
40 Rear Deck Lift Cradle 29200700
41 Flap Rib 27111100
42 Rubber Flap 16.5mm x 3.5mm 10806800
43 Flap Plate 27108300
44 Rear Lower Deck Bracket 27103000
45 Key Ring Clip 52826600
46 Washer 1/2” T3 LP 08822500
47 Bolt 5/16” UNF x 3 1/2” 01827100
48 Bolt 5/16” UNF x 2 1/2” 01821100
49 Belt Toothed 1280-8m-20 22807600
50 Bolt 5/16” UNF x 1 1/2” 01820700
51 Bolt 5/16” UNF x 1 3/4” 01820800

Amanda
Typewritten Text
+ BLADE BOLT PART NO: 02828100 

Amanda
Typewritten Text



52 Bolt 5/16” UNF x 2 1/4” 01827000
53 Deck Cover Spacer 28400900
54 Deck Bearing Housing L/H - Complete 40835700
55 Deck Bearing Housing Assembly 32703800
56 Bearing 62052RS 10806600
57 Circlip 52mm 07828000
58 Spacer 18833200
59 Bearing 6203-2Z 10827900
60 36” Cutter Deck Assembly 32703000
61 Height Adjuster Con. Rod 18805900
62 Front Deck Hanging Bar Assembly 32703700
63 “D” Washer 1/2” 08116100
64 Deck Tension Arm 29200600
65 Deck Rod Push Pin 31338200
66 Deck Housing Spacer 28401100
67 25mm Short Shaft 18808200
68 Nyloc Nut M12 x 1.25 Pitch ‘t’ 04836100
69 Deck Lift Pin 31339400
70 Cutter Disc 27807900
71 Cutter Blade 16807100
72 Deck Pan Tab Washer 27111200
73 25mm Long Shaft 18808000
74 Anti-Scalp Wheel 19808800
75 Anti-Scalp Wheel Hub 31337600
76 Key 1/4” x 1” 09830600
77 Bolt 5/16” UNF x 2 3/4” 01821200



9A

24

BRIGGS & STRATTON ENGINE ASSEMBLY

DRWG No: T0259701
ISSUE No:  1 

3

2

3

7

4

5

3

6

8/8A

9

1 2

3

10

11

JANUARY 97



TRACTOR ‘91/’92
K12.5 BRIGGS & STRATTON ENGINE PARTS LIST

1 Briggs & Stratton 12.5HP Engine 15808900
2 Nyloc Nut 5/16” UNF 04827500
3 Washer 5/16” T4 HP 08819700
4 Chassis Assembly 32702400

5 Bolt 5/16” UNF x 1” 02819600
6 Engine Spacer 31335600

7 Bolt 5/16” UNF x 2” 01820900
8

8A
Engine Pulley
Magstop Engine Pulley

31333500
31330500

9
9A

Electric Clutch
Magstop Electric Clutch (**)

44815200
44936100

10 Engine Pulley Cap 31334000
11
24

Bolt 7/16” UNF x 5” S/C
Magstop Clutch Spacer
(Technical Bulletin 57.96)

(**) After serial no. 60929.
N.B.  When ordering Magstop
clutch as replacement for
Warner/
Ogura please specify engine and
deck size.

01822000

31330300



DRWG No: T0289601
ISSUE No:  1 

FRONT AXLE ASSEMBLY

1

2
3

4

5

6

7

38

6
31

3

7
4

9
10

19

18

11
12

1
3 12

13

14

1
3

3

6

20

21

21

22

16

17
14

15

12

3

25

26

27

2
3
6

6

3

24

23

25

26

2

29
28

2
3
6

30
7

4

29
33

34

22

31

32



TRACTOR ‘91/’92
K12.5 FRONT AXLE PARTS LIST

1 Bolt 3/8” UNF X 2 1/4” 01821500
2 Spacer 7mm X 3/8” I.D. 31302900
3 Washer 3/8” T3 HP 08820100
4 Rose Joint 3/8” UNF 10801200
5 Rose Joint Shoulder Boss - Short 31339600
6 Nyloc Nut 3/8” UNF 04820200
7 Locknut 3/8” UNF 04821400
8 Steering Link Rod 18806300
9 Axle Beam Assembly 32700500
10 Chassis Front 27102900
11 Bolt 5/16”UNF X  2 1/2” 01821200
12 Washer 5/16” T4 HP 08819700
13 Bolt 5/16”UNF X  3/4” 02827600
14 Spacer - Deck Tension Cradle 18831400
15 Nyloc Nut 5/16” UNF 04827500
16 Brake Rod Trunnion 18806000
17 Deck Tension Cradle Assembly 32701400
18 Axle Beam Hub Cap 27113900
19 Deck Tension Rod 31805601
20 E-Clip 19mm 07921200
21 Washer 3/4” T3 HP 08822900
22 Front Wheel Bearing 6203 2RS 10802200
23 Steering Arm Assembly 32702500
24 Stub Axle - R/H Long 18801000
25 Bolt 3/8”UNF X 3 1/2” 01821700
26 Rose Joint Boss 31302400
27 Rose Joint Shoulder Boss - Long 31337100
28 Stub Axle - L/H Short 18800900
29 Washer 1/2” T3 LP 08822500
30 Track Rod 31801300
31 Front Tyre 18802800
32 Front Wheel Rim Assembly 32701100
33 Nyloc Nut 1/2” UNC 04822400
34 Front Wheel Hub Cap 27113800



1

17

2

3

25

24

23

22

19

20

21

18

12

15

16

11

13 10

9
6

7

7
8

8

5

4

WIRING DIAGRAM ( MAIN )

4

DRWG No: T0299601          
ISSUE No: 01



                                            TRACTOR ‘91/’92
       MAIN WIRING LOOM PARTS LIST

1 Printed Circuit Board 26817000
2 Clutch Engage Switch 44814600
3 Rocker Switch 44814500
4 Transmission Safety Switch 44813400
5 Safety Switch Spring 25813801
6 Headlight Loom (3894) 44813900
7 Bulb Holder 44816100
8 Bulb 12V 21W 44816200
9 Electric Clutch (Warner) 44815200

Electric Clutch  (Ogura) 44853900
10 Battery 12V 45814100
11 Red Lead Battery to Solenoid 44812600
12 Black Lead Battery to Chassis 44819200
13 Battery Connector (+) (Red) 44812700
14 Battery Connector (-) (Black or Blue) 44812800
15 Solenoid 44814801
16 Solenoid Earth Lead (For 44-8148-01) 44917600
17 Printed Circuit  Board Support Peg 26818800
18 Seat Switch 44887900
19 Fuse Holder 14835100
20 Fuse Spade 15A 44834900
21 Fuse Spade 20A 44835000
22 Ignition Switch 44812900
23 Ignition Fixing Nut 52813200
24 Ignition Cap Bezel 52813100
25 Main Loom (95) 44917900
26 Tie Wrap (Not Illustrated) 52825400
27 Tie Wrap Mount (Not Illustrated) 52816800
28 Tie Wrap Self Adhesive (Not Illustrated) 52816700



DRWG No: T0309601
ISSUE No:  1 

 REAR BODY ASSEMBLY

1

2
3
4

5 6

7

8

9

10
15

121417

16

14
7

13

12

11

46

23
22
21

15

24 20

18

12 14 19

4445

43

41

3
12

42

29 30

36

40
3

2
3

3

10

37

38
2
3

39

3

10

35

333

32

26
27

28
29

31

3
34

2 3

10
29
30

10

25

3

6

7

7

5

47

48

50

49



TRACTOR ‘91/’92
K12.5 REAR BODY PARTS LIST

1 Seat 14800400
2 Bolt 5/16”UNF X  3/4” 02827600
3 Bolt 1/4”UNF X 3/4” 02827700
4 PTO Pivot End 32704800
5 PTO End Tube 18831500
6 Bolt 3/8” UNF X 1 1/4” 01820000
7 Washer 3/8” T4 HP 08822800
8 Seat Spring 25800500
9 Seat Spring Retaining Washer 27835400
10 Nyloc Nut 5/16” UNF 04827500
11 Bolt 3/8” UNF X 1 1/4” 01820000
12 Washer 3/8” T4 HP 08820100
13 Tow Bracket 29200100
14 Nyloc Nut 3/8” UNF 04820200
15 Lever Knob 14804800
16 Sweeper Lift Lever Assembly 32700100
17 Sweeper Lift Hook L/H 27114200

Sweeper Lift Hook R/H 27114400
18 Sweeper Lift Assembly 32700000
19 Latch Wing Nut Assembly 32700200
20 PTO Hanging Plate Assembly 32702800
21 R-Clip 2mm 07823700
22 Rear Chassis Box Assembly 32701700
23 Rivet 1/2” X 3/16” 12823600
24 Control Knob 14810400
25 Deck Height Lever Assembly 32701800
26 PTO Lever Assembly 32702700
27 PTO Engage Plate Assembly 32701900
28 Bolt 1/4”UNF X 1 1/4” 01820400
29 Washer 1/4” T3 LP 08827800
30 Nyloc Nut 1/4” UNF 04819400
31 Safety Switch Spring 25813800
32 Gear Change Lever Assembly 32702600
33 Bolt 5/16” UNF X  1 1/2” 01820700
34 Spacer 20mm X 5/16” 31302500
35 PTO Engage Trunnion 18806100
36 Bolt 1/4”UNF X 1 1/2” 01820500
37 Gear Change Cross - Over Assembly 32700400
38 Split Pin 1/8” X 1” 07823300
39 Washer 1/2” T3 LP 08822500
40 Nyloc Nut 5/16” UNF 04827500
41 Bolt 3/8” UNF X 2 1/2” 01821600
42 Seat Pivot Rod 27113500
43 Sweeper Link Arm 29200300
44 Sweeper Lift Hook Spacer 18831200
45 Locknut 3/8” UNF 04821400
46 Bolt 3/8” UNF X 2” 01821300
47 P.T.O. Lift Handle Stop 27113500
48 Decal “Deck Height Gate” 35891000
49 Decal “K12.5” 35803800
50 Decal “Gear Select” 35803600



DRWG No: T0329601
ISSUE No:  1 

 TRANSAXLE ASSEMBLY

1

2
3

4
5

6
4

7

8
2
2
1

5
4
9

10
11
12

4
4

5

13

14

15

16 17

18
19

2024
4
9

21
22

4
5

23

4
5

25

4
5

9



TRACTOR ‘91/’92
  TRANSAXLE PARTS LIST

1 Set Screw 1/4” UNF x 3/4” 02827700
2 Washer 1/4” x 9/16” LP 08827800
3 Washer 1/4” Starlock 08823500
4 Washer 5/16” T4 HP 08819700
5 Nyloc Nut 5/16” UNF 04827500
6 Screw 5/16” Taptite 02822100
7 Transaxle Support Bracket 29201600
8 Nyloc Nut 1/4” UNF 04819400
9 Spacer 5/16” x 7mm 31302800
10 Gear Select Adjustment Rod 31301600
11 Nut 5/16” Locknut 04822200
12 Balljoint 5/16” x 5/16” UNF 10812000
13 Bolt 5/16” UNF X 1 1/4” 01820600
14 Transaxle N/A
15 Gear Select Plate Assembly 32702300
16 Transaxle Spacer 31305000
17 Rear Tyre 19802300
18 Washer 3/4” x 1 1/4” 08823000
19 E- Clip 3/4” 07823200
20 Hub Cap 14835500
21 Set Screw 5/16” UNF x 3/4” 02827600
22 Washer 5/16” T3 LP 08819500
23 Transaxle Deflector Bracket 27105900
24 Transaxle Deflector 27112600
25 Bolt 5/16” UNF x 1 3/4” 01820800



1

2

4

3

5

6
7

158

9

11

4
9

12
10

4
9

4

3
4

5

3
4

33
31

34

9

17

4

16

17
4 34

49

23

309
29
28
279

31

22

18
19
24
32 2025

2126

5
37
38
39

35

402
410

330
41
40

42

49
31

48
319

313

25
3153

52

47
46

57

59

58

55

56
46

54

DRWG No: T0339601
ISSUE No:  1 

13

 POWERED GRASS COLLECTOR 

51

50

30 454

43

44

14

4

30

56

26

25

21
2024

19

18



                                                TRACTOR ‘91/’92
POWERED GRASS COLLECTOR ASSEMBLY PARTS LIST

1 Tipping Handle Plastic Grip 14832500
 2 Tipping Handle 32703900
3 Set Screw 5/16” UNF x 3/4” 02827600
4 Washer 5/16” T4 HP 08819700
5 Bolt 5/16” UNF x 2” 01820900
6 ‘P’ Trim Clip 27112400
7 Bag Side L/H 27114100
8 Rear Net 38832600
9 Nyloc Nut 5/16” UNF 04827500

10 Bag Pivot 31351000
11 Washer 5/16” x 1 1/2” HG 08832000
12 Goal Post 32704000
13 Galvanised Top 27113300
14 Bag Side R/H 27112300
15 Galvanised Floor 27113200
16 Front Net 38832700
17 Key Ring Clip 52826600
18 E - Clip 3/4” 07823200
19 Washer 5/16” x 1 1/4” LG 08832200
20 Bearing Housing 17mm 27106600
21 Spacer 31420300
22 Bag Net Rod 31301500
23 Bag Ear R/H 27101800
24 3” Pulley Assembly 32702000
25 Bearing P.T.O. Housing 10811600
26 Idler Shaft 31300600
27 Brush Stock Spindle - Short 31350100
28 Brush Stock End Spacer 28401200
29 Washer 5/8” T3 LP 08822700
30 Washer 5/16” T3 LP 08819500
31 Washer 7/16” x 7/8” LG 08832100
32 Screw 2BA x 1/2” Pozi Pan 02821800
33 Bolt 5/16” UNF x 2 3/4” 01821200
34 Carrying Channel - Inner 27105100
35 Pulley Cover 32704200
36 Bolt 5/16” UNF x 3” 01832300
37 Sweeper Jockey Cap 31351100
38 Jockey Pulley 22811500
39 Sweeper Jockey Spacer 31350400
40 Bearing 62052RS 10806600
41 Bearing Housing 25mm 27110500
42 Sweeper Body 32704300
43 Lever Knob 14804800
44 Sweeper Height Adjuster Handle 32704100
45 Set Screw 5/16” UNF x 1” 02819600
46 Nyloc Nut 1/4” UNF 04819400
47 Roller Housing 32704400
48 Roller Plate Bush 31350600
49 Bolt 5/16” UNF x 1 1/2” 01820700
50 Wire Scraper 52830900
51 Roller Shaft Internal 31300700
52 Roller 32704400



53 Roller Shaft Bush 31350700
54 Bristle Boss 14833000
55 Bolt 1/4” UNF x 1 3/4” 01832400
56 Washer 1/4” x 9/16” 08827800
57 Belt 22832800
58 Brush Shaft 31300700
59 Pulley & Shaft 32704500



 BONNET ASSEMBLY

DRWG No:  T0349601
ISSUE No:  1 

1

2

5
6

3

8

7

4
510

9

7

13

13

11

12

14
14

14
15

15
14

14
14

15 16

17

18

19



TRACTOR ‘91/’92
 BONNET PARTS LIST

1 Rivet 4mm X 12mm Black 12824100
2 Bonnet 14804900
3 Bonnet Frame 20401400
4 Bolt 1/4” UNF x 1 1/2” 01820500
5 Washer 1/4” T3 LP 08827800
6 Nyloc Nut 1/4” UNF 04819400
7 Rivet 4.8mm X 10mm 12824400
8 Bonnet Insert Assembly 32702900
9 Headlamp Lens L/H 14815400
10 Headlamp Lens R/H 14815500
11 Headlamp Reflector R/H  (Plt) 14815800
12 Headlamp Reflector L/H  (Plt) 14815600
13 Spire Clip 11824300
14 Nyloc Nut 5/16” UNF 04827500
15 Washer 5/16” T4 HP 08819700
16 Bolt 5/16” UNF x 1” 02819600
17 Bonnet Spring 25805200
18 Bonnet Hinge Assembly 32702100
19 Bonnet Hinge Stop L/H 27103300

Bonnet Hinge Stop RH  (Not Illustrated) 27113600



 CONSOL ASSEMBLY

DRWG No: T0369601
ISSUE No:  1 

1

2
3

4

5
67

8
9

10
11

13
14

15

16

17
18 

19

12

22

23
24

21
13 20

13
20

21
13

26
27

25

30

29

31

32

33 21
13
34

35
36

28



                                                TRACTOR ‘91/’92
K12.5 CONSOL ASSEMBLY PARTS LIST

1 Steering Wheel 14801900
   2 Bolt 5/16” UNF x 1” 02819600
3 Washer 3/8” Dome 08819900
4 Choke Control 52810300
5 Nyloc Nut 2BA 04821900
6 Control Knob 14810400
7 Screw 2BA X 1/2” Pozi Pan 02821800
8 Steering Location Washer Assembly 32701600
9 Steering Wheel Shroud & Cap 14824800
10 Washer 1/4” Shakeproof 08825700
11 Plastic Consol 14800100

Dash Lens 14800000
12 Battery 14814100
13 Washer 5/16” T4 HP 08819700
14 Washer 5/16” T3 LP 08819500
15 Rivet  4mm X 12mm Black 12824100
16 Throttle Control 12HP 52809800

Throttle Control 12.5HP 52809900
17 E-Clip 5/8” 07823400
18 Steering Column Upper Bush 14801800
19 Steering Column Rod 31801600
20 Fuel Tank Bracket R/H 27113400
21 Bolt 5/16” UNF x 3/4” 02827600
22 Battery Retainer 31800300
23 Washer 1/4” LP 08827800
24 Wing Nut 1/4” UNC 04822600
25 Fuel Tank Cap 52803100
26 Fuel Tank Bracket L/H 27100700
27 Fuel Tank 32702000
28 Washer 5/8” T3 LP 08822700
29 Nyloc Nut 3/8”UNF 04820200
30 Washer 3/8” T3 02820100
31 Steering Link Plate 27102400
32 Steering Support Boss 31337500
33 Steering Pinion 31302300
34 Steering Column Lower Bearing 10801700
35 Steering Quadrant 18801400
36 Steering Rack Pivot 31337400



11

2
4
5
910

6

8

2
7

2
7

2

62
7

33

2

34
35 6

2

28

7

62

3
1

30

31
27

29

12

13

14

16

15

33

2
19

37
18
17 7

3

20

14
21

7
24

22
23

2526

2

3

DRWG No: T0319601
ISSUE No:  1 

REAR CHASSIS ASSEMBLY

1

1

5

2
36

32

38

30



TRACTOR ‘91/’92
K12.5 CHASSIS PARTS LIST

1 Running Board R/H 27108000
2 Foot Mat R/H 14800700
3 Foot Mat L/H 14800600
4 Running Board L/H 27107800
5 P.T.O. Engage Trunnion 18806100
6 P.T.O. Engage Rod 31805700
7 Belt Tension Spring 25812200
8 Washer 5/16” T3 LP 08819500
9 Snake Plate 27103800
10 Split Pin 1/8” X 1” 07823300
11 P.T.O. Link Bar 32701500
12 Bolt 5/16” UNF X 1 1/2” 01820700
13 Oilite Bush 52824700
14 Washer 5/16” T4 HP 08819700
15 Bolt 5/16” UNF X 2” 01820900
16 Jockey Wheel Arm Assembly 32702200
17 Jockey Pulley 20811500
18 Transmission Belt 22811100
19 Belt Retaining Bracket 27105800
20 Engine Pulley

Engine Pulley (Mag Stop)
31335500
31330500

21 Nyloc Nut 5/16” UNF 04827500
22 Washer 1/2” T3 LP 08822500
23 Jockey Wheel Plate Assembly 32700900
24 Jockey Wheel Spacer 18831600
25 Spacer 5/16” x 20mm 31302600
26 Set Screw 5/16” UNF x 1” 02819600
27 Electric Clutch 44815200
28 Engine Pulley Cap 31334000
29 Bolt 7/16” UNF x 5” Self Colour 01822000
30 Engine Spacer 31335600
31 Centre Mat 14800800



CHASSIS ASSEMBLY

DRWG No:  T0859601
ISSUE No:   1 

4

3

10

9
8

11
10

18

17

14

16

8
12

13

9

815

20

17

23

15

14
19

8
21

10
22

24

19

8
21

27

27

8

28

15
14

7

21
14
25

29

1

30

2

17

17
24

19

8
21

18

5
6

7
10

31

SECTION 6



TRACTOR ‘91/’92
K12.5 CHASSIS PARTS LIST

1 Running Board R/H 27108000
2 Foot Mat R/H 14800700
3 Foot Mat L/H 14800600
4 Running Board L/H 27107800
5 P.T.O. Engage Trunnion 18806100
6 P.T.O. Engage Rod 31805700
7 Belt Tension Spring 25812200
8 Washer 5/16” T3 LP 08819500
9 Snake Plate 27103800
10 Split Pin 1/8” X 1” 07823300
11 P.T.O. Link Bar 32701500
12 Bolt 5/16” UNF X 1 1/2” 01820700
13 Oilite Bush 52824700
14 Washer 5/16” T4 HP 08819700
15 Bolt 5/16” UNF X 2” 01820900
16 Jockey Wheel Arm Assembly 32702200
17 Jockey Pulley 20811500
18 Transmission Belt 22811100
19 Belt Retaining Bracket 27105800
20 Engine Pulley

Engine Pulley (Mag Stop)
31335500
31330500

21 Nyloc Nut 5/16” UNF 04827500
22 Washer 1/2” T3 LP 08822500
23 Jockey Wheel Plate Assembly 32700900
24 Jockey Wheel Spacer 18831600
25 Spacer 5/16” x 20mm 31302600
26 Set Screw 5/16” UNF x 1” 02819600
27 Electric Clutch 44815200
28 Engine Pulley Cap 31334000
29 Bolt 7/16” UNF x 5” Self Colour 01822000
30 Engine Spacer 31335600
31 Centre Mat 14800800



8

5

7

6
5

4

3

2

1

DRWG No: T0269601
ISSUE No:  1 

K14 EXHAUST SYSTEM



TRACTOR ‘91/’92
K14 EXHAUST SYSTEM PARTS LIST

1 Exhaust Box  (Briggs & Stratton Part) N/A
2 Heat Def. Kit L/H 27113000
3 Exhaust Deflector Plate 27112200
4 Deflector  (Briggs & Stratton Part) N/A
5 Washer 1/4” X 1/2”O.D. 08833900
6 Screw  (Briggs & Stratton Part) N/A
7 Heat Def. Kit R/H 27113100
8 Set Screw 1/4” UNF X 1/2” 02827400



CHASSIS ASSEMBLY

DRWG No:  T0359601
ISSUE No:   1 

4

3

10

9
8

11
10

18

17

14

16

8
12

13

9

815

20

17

23

15

14
19

8
21

10
22

24

19

8
21

27

27

8

28

15
14

7

21
14
25

29

1

30

2

17

17
24

19

8
21

18

5
6

7
10

31



TRACTOR ‘91/’92
K14 CHASSIS PARTS LIST

1 Running Board R/H 27108000
2 Foot Mat R/H 14800700
3 Foot Mat L/H 14800600
4 Running Board L/H 27107800
5 P.T.O. Engage Trunnion 18806100
6 P.T.O. Engage Rod 31805700
7 Belt Tension Spring 25812200
8 Washer 5/16” T3 LP 08819500
9 Snake Plate 27103800
10 Split Pin 1/8” X 1” 07823300
11 P.T.O. Link Bar 32701500
12 Bolt 5/16” UNF X 1 1/2” 01820700
13 Oilite Bush 52824700
14 Washer 5/16” T4 HP 08819700
15 Engine Bolt - Self Tapping 01821000
16 Jockey Wheel Arm Assembly 32702200
17 Jockey Pulley 20811500
18 Transmission Belt 22811100
19 Belt Retaining Bracket 27105800
20 Engine Pulley

Engine Pulley (Mag Stop)
31335700
31330500

21 Nyloc Nut 5/16” UNF 04827500
22 Washer 1/2” T3 LP 08822500
23 Jockey Wheel Plate Assembly 32700900
24 Jockey Wheel Spacer 18831600
25 Spacer 5/16” x 20mm 31302600
26 Set Screw 5/16” UNF x 1” 02819600
27 Electric Clutch 44815200
28 Engine Pulley Cap 31334000
29 Bolt 7/16” UNF x 5” Self Colour 01822000
30 Engine Spacer 31335600
31 Centre Mat 14800800



22
4

21

14
13
23 24

25
39

19

4
20

18

14
13

12

1516
17

4
3

35

49

34

37

3824

4039

4632
4

33

28 27

29
30
31

32
4

44
32
4

42

48

15 16

52 4
53 54

4
50

57
56

55

10
4

5
4

3

6

2 4 11

1

9

7
8

51

4
58
59

3

45

43

41 4
3

57
56

4
3

3
16

74
75

16

77
66
56
57

73

76

72

32
14

50

71

68

69

4
3

6564

8
46

63

70

66

56

57

67

61

62

DRWG No: T0749601
ISSUE No:  1 

CUTTER DECK ASSEMBLY

26

4 36
47

60

SECTION 12



                                                TRACTOR ‘91/’92
38” CUTTER DECK ASSEMBLY PARTS LIST

1 Deck Height Lever Assembly 32701800
 2 E - Clip 3/8” 07824600
3 Nyloc Nut 5/16” 04827500
4 Washer 5/16” T4 HP 08819700
5 Deck Overlock Pivot 18833700
6 Deck Height Adjustment Yoke Assembly 32703300
7 Washer 3/8” T4 HP 08822800
8 Split Pin 1/8” X 1” 07823200
9 Deck Height Trunnion 18805400

10 Bolt 5/16” UNF X 2” 01820900
11 Clevis Pin 31340800
12 Pulley Toothed 20807400
13 Dome Washer 08819900
14 Set Screw 3/8” UNF x 1 1/4” (Self Colour) 02825300
15 Bearing 608ZZ 10806700
16 Washer 5/16” T3 LP 08819500
17 Spacer 5/16” x 7mm 31302800
18 Deck Cover 27106800
19 Set Screw M8 x 25mm 02826000
20 Deck Drive Belt

Deck Drive Belt (B55) ( Mag Stop )
22807500
22940200

21 Deck Drive Pulley Cover Assembly 32703400
22 Set Screw M8 x 20mm 02825900
23 Deck Drive Pulley Assembly 32703500
24 Nyloc Nut 3/8” UNF 04820200
25 Deck Linkage Spacer 31340000
26 Deck Linkage Bar 27114300
27 Rear Deck Hanging Bar Assembly 32703600
28 Deck Tension Spring 25808700
29 Rear Deck Hanging Bracket 27102000
30 Washer 3/4” x 1 1/4” 08823000
31 E - Clip 3/4” 07823200
32 Set Screw 5/16” UNF x 3/4” 02827600
33 Bolt 3/8” UNF x 3” 01836500
34 M8 Captive Nut 04825800
35 Deck Drive Pulley Spacer 18317700
36 Nyloc Nut 3/8” UNF 04820200
37 Washer 3/8” T3 HP 08820100
38 Bolt 3/8” UNF x 2 3/4” 01825400
39 Washer 3/8” T4 HP 08822800
40 Rear Deck Lift Cradle 29200700
41 Flap Rib 27111100
42 Rubber Flap 16.5mm x 3.5mm 10806800
43 Flap Plate 27108300
44 Rear Lower Deck Bracket 27103000
45 Key Ring Clip 52826600
46 Washer 1/2” T3 LP 08822500
47 Bolt 5/16” UNF x 3 1/2” 01827100
48 Bolt 5/16” UNF x 2 1/2” 01821100
49 Belt Toothed 1352-8m-20 22807700
50 Bolt 5/16” UNF x 1 1/2” 01820700
51 Bolt 5/16” UNF x 1 3/4” 01820800



52 Bolt 5/16” UNF x 2 1/4” 01827000
53 Deck Cover Spacer 28400900
54 Deck Bearing Housing L/H - Complete 40835700
55 Deck Bearing Housing Assembly 32703800
56 Bearing 62052RS 10806600
57 Circlip 52mm 07828000
58 Spacer 18833200
59 Bearing 6203-2Z 10827900
60 38” Cutter Deck Assembly 32703100
61 Height Adjuster Con. Rod 18805900
62 Front Deck Hanging Bar Assembly 32703700
63 “D” Washer 1/2” 08116100
64 Deck Tension Arm 29200600
65 Deck Rod Push Pin 31338200
66 Deck Housing Spacer 28401100
67 25mm Short Shaft 18808200
68 Nyloc Nut M12 x 1.25 Pitch ‘t’ 04836100
69 Deck Lift Pin 31339400
70 Cutter Disc 27807900
71 Cutter Blade 16807000
72 Deck Pan Tab Washer 27111200
73 25mm Long Shaft 18808000
74 Anti-Scalp Wheel 19808800
75 Anti-Scalp Wheel Hub 31337600
76 Key 1/4” x 1” 09830600
77 Bolt 5/16” UNF x 2 3/4” 01821200



DRWG No: T0789601
ISSUE No:  1 

FRONT AXLE ASSEMBLY

1

2
3

4

5

6

7

38

6
31

3

7
4

9
10

19

18

11
12

1
3 12

13

14

1
3

3

6

20

21

21

22

16

17
14

15

12

3

25

26

27

2
3
6

6

3

24

23

25

26

2

29
28

2
3
6

30
7

4

29
33

34

22

31

32

SECTION 1



TRACTOR ‘91/’92
K14 FRONT AXLE PARTS LIST

1 Bolt 3/8” UNF X 2 1/4” 01821500
2 Spacer 7mm X 3/8” I.D. 31302900
3 Washer 3/8” T3 HP 08820100
4 Rose Joint 3/8” UNF 10801200
5 Rose Joint Shoulder Boss - Short 31339600
6 Nyloc Nut 3/8” UNF 04820200
7 Locknut 3/8” UNF 04821400
8 Steering Link Rod 18806400
9 Axle Beam Assembly 32700500
10 Chassis Front 27102900
11 Bolt 5/16”UNF X  2 1/2” 01821200
12 Washer 5/16” T4 HP 08819700
13 Bolt 5/16”UNF X  3/4” 02827600
14 Spacer - Deck Tension Cradle 18831400
15 Nyloc Nut 5/16” UNF 04827500
16 Brake Rod Trunnion 18806000
17 Deck Tension Cradle Assembly 32701400
18 Axle Beam Hub Cap 27113900
19 Deck Tension Rod 31805601
20 E-Clip 19mm 07921200
21 Washer 3/4” T3 HP 08822900
22 Front Wheel Bearing 6203 2RS 10802200
23 Steering Arm Assembly 32702500
24 Stub Axle - R/H Long 18801000
25 Bolt 3/8”UNF X 3 1/2” 01821700
26 Rose Joint Boss 31302400
27 Rose Joint Shoulder Boss - Long 31337100
28 Stub Axle - L/H Short 18800900
29 Washer 1/2” T3 LP 08822500
30 Track Rod 31801300
31 Front Tyre 18802800
32 Front Wheel Rim Assembly 32701100
33 Nyloc Nut 1/2” UNC 04822400
34 Front Wheel Hub Cap 27113800



9A

24

JANUARY 97

BRIGGS & STRATTON ENGINE ASSEMBLY

DRWG No: T0759701
ISSUE No:  1 

3

2

3

7

4

5

3

6

9

1 2

3

10

11

SECTION 2

8/8A



TRACTOR ‘91/’92
K14 BRIGGS & STRATTON ENGINE PARTS LIST

1 Briggs & Stratton 14HP Engine N/A
2 Nyloc Nut 5/16” UNF 04827500
3 Washer 5/16” T4 HP 08819700
4 Chassis Assembly 32702400

5 Bolt 5/16” UNF x 1” 02819600
6 Engine Spacer 31335600

7 Bolt - Engine (Self Tapping) 01821000
8

8A
Engine Pulley
Magstop engine Pulley

31335700
31330500

9
9A

Electric Clutch
Magstop Electric Clutch (**)

44815200
44936100

10 Engine Pulley Cap 31334000
11
24

Bolt 7/16” UNF x 4 1/2” S/C
Magstop Clutch Spacer

(**) After serial no. 60929.
N.B.  When ordering Magstop
clutch replacement for Warner /
Ogura please specify engine and
deck size.

01835500
31330300



DRWG No: T0809601
ISSUE No:  1 

 REAR BODY ASSEMBLY

1

2
3
4

5 6

7

8

9

10
15

121417

16

14
7

13

12

11

46

23
22
21

15

24 20

18

12 14 19

4445

43

41

3
12

42

29 30

36

40
3

2
3

3

10

37

38
2
3

39

3

10

35

333

32

26
27

28
29

31

3
34

2 3

10
29
30

10

25

3

6

7

7

5

47

48

50

49

SECTION 10



TRACTOR ‘91/’92
K14 REAR BODY PARTS LIST

1 Seat 14800400
2 Bolt 5/16”UNF X  3/4” 02827600
3 Bolt 1/4”UNF X 3/4” 02827700
4 PTO Pivot End 32704800
5 PTO End Tube 18831500
6 Bolt 3/8” UNF X 1 1/4” 01820000
7 Washer 3/8” T4 HP 08822800
8 Seat Spring 25800500
9 Seat Spring Retaining Washer 27835400
10 Nyloc Nut 5/16” UNF 04827500
11 Bolt 3/8” UNF X 1 1/4” 01820000
12 Washer 3/8” T4 HP 08820100
13 Tow Bracket 29200100
14 Nyloc Nut 3/8” UNF 04820200
15 Lever Knob 14804800
16 Sweeper Lift Lever Assembly 32700100
17 Sweeper Lift Hook L/H 27114200

Sweeper Lift Hook R/H 27114400
18 Sweeper Lift Assembly 32700000
19 Latch Wing Nut Assembly 32700200
20 PTO Hanging Plate Assembly 32702800
21 R-Clip 2mm 07823700
22 Rear Chassis Box Assembly 32701700
23 Rivet 1/2” X 3/16” 12823600
24 Control Knob 14810400
25 Deck Height Lever Assembly 32701800
26 PTO Lever Assembly 32702700
27 PTO Engage Plate Assembly 32701900
28 Bolt 1/4”UNF X 1 1/4” 01820400
29 Washer 1/4” T3 LP 08827800
30 Nyloc Nut 1/4” UNF 04819400
31 Safety Switch Spring 25813800
32 Gear Change Lever Assembly 32702600
33 Bolt 5/16” UNF X  1 1/2” 01820700
34 Spacer 20mm X 5/16” 31302500
35 PTO Engage Trunnion 18806100
36 Bolt 1/4”UNF X 1 1/2” 01820500
37 Gear Change Cross - Over Assembly 32700400
38 Split Pin 1/8” X 1” 07823300
39 Washer 1/2” T3 LP 08822500
40 Nyloc Nut 5/16” UNF 04827500
41 Bolt 3/8” UNF X 2 1/2” 01821600
42 Seat Pivot Rod 27113500
43 Sweeper Link Arm 29200300
44 Sweeper Lift Hook Spacer 18831200
45 Locknut 3/8” UNF 04821400
46 Bolt 3/8” UNF X 2” 01821300
47 P.T.O. Lift Handle Stop 27113500
48 Decal “Deck Height Gate” 35891000
49 Decal “K14” 35803900
50 Decal “Gear Select” 35803600



 CONSOL ASSEMBLY

DRWG No: T0869601
ISSUE No:  1 

1

2
3

4

5
67

8
9

10
11

13
14

15

16

17
18 

19

12

22

23
24

21
13 20

13
20

21
13

26
27

25

30

29

31

32

33 21
13
34

35
36

28

SECTION 7



                                                TRACTOR ‘91/’92
K14 CONSOL ASSEMBLY PARTS LIST

1 Steering Wheel 14801900
  2 Bolt 5/16” UNF x 1” 02819600
3 Washer 3/8” Dome 08819900
4 Choke Control 52810300
5 Nyloc Nut 2BA 04821900
6 Control Knob 14810400
7 Screw 2BA X 1/2” Pozi Pan 02821800
8 Steering Location Washer Assembly 32701600
9 Steering Wheel Shroud & Cap 14824800
10 Washer 1/4” Shakeproof 08825700
11 Plastic Consol 14800100

Dash Lens 14800000
12 Battery 14814100
13 Washer 5/16” T4 HP 08819700
14 Washer 5/16” T3 LP 08819500
15 Rivet  4mm X 12mm Black 12824100
16 Throttle Control 14HP 52809900
17 E-Clip 5/8” 07823400
18 Steering Column Upper Bush 14801800
19 Steering Column Rod 31801600
20 Fuel Tank Bracket R/H 27113400
21 Bolt 5/16” UNF x 3/4” 02827600
22 Battery Retainer 31800300
23 Washer 1/4” LP 08827800
24 Wing Nut 1/4” UNC 04822600
25 Fuel Tank Cap 52803100
26 Fuel Tank Bracket L/H 27100700
27 Fuel Tank 32702000
28 Washer 5/8” T3 LP 08822700
29 Nyloc Nut 3/8”UNF 04820200
30 Washer 3/8” T3 02820100
31 Steering Link Plate 27102400
32 Steering Support Boss 31337500
33 Steering Pinion 31302300
34 Steering Column Lower Bearing 10801700
35 Steering Quadrant 18801400
36 Steering Rack Pivot 31337400



11

2
4
5
910

6

8

2
7

2
7

2

62
7

33

2

34
35 6

2

28

7

62

3
1

30

31
27

29

12

13

14

16

15

33

2
19

37
18
17 7

3

20

14
21

7
24

22
23

2526

2

3

DRWG No: T0819601
ISSUE No:  1 

REAR CHASSIS ASSEMBLY

1

1

5

2
36

32

2

38

30

SECTION 8



TRACTOR ‘91/’92
REAR CHASSIS PARTS LIST

1 Set Screw 5/16” UNF x 3/4” 02827600
2 Washer 5/16” T4 HP 08819700
3 Washer 5/16” x 1” 08819800
4 3” Pulley Assembly 32702000
5 P.T.O. Bearing Housing 10811600
6 Set Screw 5/16” UNF x 1” 08819600
7 Nyloc Nut 5/16” UNF 04827500
8 P.T.O. Shaft Key 09835300
9 P.T.O. Centre Spacer 31334800
10 Chasis Assembly 32702400
11 Washer 5/16” T3 LP 08819500
12 Bolt 5/16” UNF x 2 3/4” 01821200
13 Bolt 5/16” UNF x 2” 01820900
14 Washer 1/4” x 9/16” LP 08827800
15 Transaxle Mounting Bracket L/H 27113700
16 Transaxle Mounting Bracket R/H 27100600
17 Handbrake Knob 14812300
18 Nut M8 Hex Full 04822300
19 E - Clip 3/8” 07824600
20 Park Brake Plate Pivot 18833500
21 Nyloc Nut 1/4” UNF 04819400
22 Brake Rod Trunnion 18806000
23 Clevis Pin 31340800
24 Washer 8.3mm x 40mm 27104400
25 Brake Lever Extension 27101500
26 Brake Link Rod 18805800
27 Safety Switch Spring 25813800
28 Foot Pedal Assembly 32700700
29 Circllip 5/8” 07823800
30 7” Pulley Assembly 32700800
31 Key 09823900
32 Transmission Safety Switch 44813400
33 Bolt 5/16” UNF X 2 1/2” 01821100
34 Bolt 5/16” UNF X 1 3/4” 01820800
35 Split Pin 1/8” X 1” 07823300
36 Deck Overlock Pivot 32702300
37 Deck Tension Lever Assembly 32700600



DRWG No: T0789601
ISSUE No:  1 

FRONT AXLE ASSEMBLY

1

2
3

4

5

6

7

38

6
31

3

7
4

9
10

19

18

11
12

1
3 12

13

14

1
3

3

6

20

21

21

22

16

17
14

15

12

3

25

26

27

2
3
6

6

3

24

23

25

26

2

29
28

2
3
6

30
7

4

29
33

34

22

31

32

SECTION 1



TRACTOR ‘91/’92
K18 FRONT AXLE PARTS LIST

1 Bolt 3/8” UNF X 2 1/4” 01821500
2 Spacer 7mm X 3/8” I.D. 31302900
3 Washer 3/8” T3 HP 08820100
4 Rose Joint 3/8” UNF 10801200
5 Rose Joint Shoulder Boss - Short 31339600
6 Nyloc Nut 3/8” UNF 04820200
7 Locknut 3/8” UNF 04821400
8 Steering Link Rod 18806300
9 Axle Beam Assembly 32700500
10 Chassis Front 27102900
11 Bolt 5/16”UNF X  2 1/2” 01821200
12 Washer 5/16” T4 HP 08819700
13 Bolt 5/16”UNF X  3/4” 02827600
14 Spacer - Deck Tension Cradle 18831400
15 Nyloc Nut 5/16” UNF 04827500
16 Brake Rod Trunnion 18806000
17 Deck Tension Cradle Assembly 32701400
18 Axle Beam Hub Cap 27113900
19 Deck Tension Rod 31805601
20 E-Clip 19mm 07921200
21 Washer 3/4” T3 HP 08822900
22 Front Wheel Bearing 6203 2RS 10802200
23 Steering Arm Assembly 32702500
24 Stub Axle - R/H Long 18801000
25 Bolt 3/8”UNF X 3 1/2” 01821700
26 Rose Joint Boss 31302400
27 Rose Joint Shoulder Boss - Long 31337100
28 Stub Axle - L/H Short 18800900
29 Washer 1/2” T3 LP 08822500
30 Track Rod 31801300
31 Front Tyre 18802800
32 Front Wheel Rim Assembly 32701100
33 Nyloc Nut 1/2” UNC 04822400
34 Front Wheel Hub Cap 27113800



DRWG No: T0279601
ISSUE No:  1 

K18 EXHAUST SYSTEM

1

2

3

7

8

9

10

4 5

9

12

6

11

13



TRACTOR ‘91/’92
K18 EXHAUST SYSTEM PARTS LIST

1 Heat Shield 27112900
2 Exhaust Pipe 32704700
3 Gasket (Briggs & Stratton Part) N/A
4 Washer 5/16” x 7/8” 08832100
5 Set Screw 1/4” UNC x 3/4” 02833800
6 Exhaust Clamp 1 1/4” 52834000
7 Washer (Briggs & Stratton Part) N/A
8 Bolt (Briggs & Stratton Part) N/A
9 Washer 5/16” T4 HP 08819700
10 Set Screw 5/16” UNF x 1” 02819600
11 Exhaust Support 27101400
12 Nyloc Nut 5/16” 04827500
13 Exhaust Box (Briggs & Stratton Part) N/A



DRWG No: T0809601
ISSUE No:  1 

 REAR BODY ASSEMBLY

1

2
3
4

5 6

7

8

9

10
15

121417

16

14
7

13

12

11

46

23
22
21

15

24 20

18

12 14 19

4445

43

41

3
12

42

29 30

36

40
3

2
3

3

10

37

38
2
3

39

3

10

35

333

32

26
27

28
29

31

3
34

2 3

10
29
30

10

25

3

6

7

7

5

47

48

50

49

SECTION 10



TRACTOR ‘91/’92
K18 REAR BODY PARTS LIST

1 Seat 14800400
2 Bolt 5/16”UNF X  3/4” 02827600
3 Bolt 1/4”UNF X 3/4” 02827700
4 PTO Pivot End 32704800
5 PTO End Tube 18831500
6 Bolt 3/8” UNF X 1 1/4” 01820000
7 Washer 3/8” T4 HP 08822800
8 Seat Spring 25800500
9 Seat Spring Retaining Washer 27835400
10 Nyloc Nut 5/16” UNF 04827500
11 Bolt 3/8” UNF X 1 1/4” 01820000
12 Washer 3/8” T4 HP 08820100
13 Tow Bracket 29200100
14 Nyloc Nut 3/8” UNF 04820200
15 Lever Knob 14804800
16 Sweeper Lift Lever Assembly 32700100
17 Sweeper Lift Hook L/H 27114200

Sweeper Lift Hook R/H 27114400
18 Sweeper Lift Assembly 32700000
19 Latch Wing Nut Assembly 32700200
20 PTO Hanging Plate Assembly 32702800
21 R-Clip 2mm 07823700
22 Rear Chassis Box Assembly 32701700
23 Rivet 1/2” X 3/16” 12823600
24 Control Knob 14810400
25 Deck Height Lever Assembly 32701800
26 PTO Lever Assembly 32702700
27 PTO Engage Plate Assembly 32701900
28 Bolt 1/4”UNF X 1 1/4” 01820400
29 Washer 1/4” T3 LP 08827800
30 Nyloc Nut 1/4” UNF 04819400
31 Safety Switch Spring 25813800
32 Gear Change Lever Assembly 32702600
33 Bolt 5/16” UNF X  1 1/2” 01820700
34 Spacer 20mm X 5/16” 31302500
35 PTO Engage Trunnion 18806100
36 Bolt 1/4”UNF X 1 1/2” 01820500
37 Gear Change Cross - Over Assembly 32700400
38 Split Pin 1/8” X 1” 07823300
39 Washer 1/2” T3 LP 08822500
40 Nyloc Nut 5/16” UNF 04827500
41 Bolt 3/8” UNF X 2 1/2” 01821600
42 Seat Pivot Rod 27113500
43 Sweeper Link Arm 29200300
44 Sweeper Lift Hook Spacer 18831200
45 Locknut 3/8” UNF 04821400
46 Bolt 3/8” UNF X 2” 01821300
47 P.T.O. Lift Handle Stop 27113500
48 Decal “Deck Height Gate” 35891000
49 Decal “K18” 35889800
50 Decal “Gear Select” 35803600



9A

24

JANUARY 97

BRIGGS & STRATTON ENGINE ASSEMBLY

DRWG No: T0759701
ISSUE No:  1 

3

2

3

7

4

5

3

6

9

1 2

3

10

11

SECTION 2

8/8A



TRACTOR ‘91/’92
K18 BRIGGS & STRATTON ENGINE PARTS LIST

1 Briggs & Stratton 16HP Twin Engine 15808900
2 Nyloc Nut 5/16” UNF 04827500
3 Washer 5/16” T4 HP 08819700
4 Chassis Assembly 32702400

5 Bolt 5/16” UNF x 1” 02819600
6 Engine Spacer 31335600

7 Bolt - Engine (Self Tapping) 01821000
8

8A
Engine Pulley
Magstop Engine Pulley

31333500
31330500

9
9A

Electric Clutch
Magstop Electric Clutch (**)

44815200
44936100

10 Engine Pulley Cap 31334000
11
24

Bolt 7/16” UNF x 5” S/C
Magstop Clutch Spacer (Technical
Bulletin 57.96 )

(**) After serial no.60929.
N.B.  When ordering Magstop Clutch
replacement for Warner / Ogura
please specify engine and deck size.

01822000

31330300



CHASSIS ASSEMBLY

DRWG No:  T0359601
ISSUE No:   1 

4

3

10

9
8

11
10

18

17

14

16

8
12

13

9

815

20

17

23

15

14
19

8
21

10
22

24

19

8
21

27

27

8

28

15
14

7

21
14
25

29

1

30

2

17

17
24

19

8
21

18

5
6

7
10

31



TRACTOR ‘91/’92
K18 CHASSIS PARTS LIST

1 Running Board R/H 27108000
2 Foot Mat R/H 14800700
3 Foot Mat L/H 14800600
4 Running Board L/H 27107800
5 P.T.O. Engage Trunnion 18806100
6 P.T.O. Engage Rod 31805700
7 Belt Tension Spring 25812200
8 Washer 5/16” T3 LP 08819500
9 Snake Plate 27103800
10 Split Pin 1/8” X 1” 07823300
11 P.T.O. Link Bar 32701500
12 Bolt 5/16” UNF X 1 1/2” 01820700
13 Oilite Bush 52824700
14 Washer 5/16” T4 HP 08819700
15 Engine Bolt - Self Tapping 01821000
16 Jockey Wheel Arm Assembly 32702200
17 Jockey Pulley 20811500
18 Transmission Belt 22811100
19 Belt Retaining Bracket 27105800
20 Engine Pulley

Engine Pulley (Mag Stop)
31335500
31330500

21 Nyloc Nut 5/16” UNF 04827500
22 Washer 1/2” T3 LP 08822500
23 Jockey Wheel Plate Assembly 32700900
24 Jockey Wheel Spacer 18831600
25 Spacer 5/16” x 20mm 31302600
26 Set Screw 5/16” UNF x 1” 02819600
27 Electric Clutch 44815200
28 Engine Pulley Cap 31334000
29 Bolt 7/16” UNF x 5” Self Colour 01822000
30 Engine Spacer 31335600
31 Centre Mat 14800800



 CONSOL ASSEMBLY

DRWG No: T0869601
ISSUE No:  1 

1

2
3

4

5
67

8
9

10
11

13
14

15

16

17
18 

19

12

22

23
24

21
13 20

13
20

21
13

26
27

25

30

29

31

32

33 21
13
34

35
36

28

SECTION 7



                                                TRACTOR ‘91/’92
K18 CONSOL ASSEMBLY PARTS LIST

1 Steering Wheel 14801900
   2 Bolt 5/16” UNF x 1” 02819600
3 Washer 3/8” Dome 08819900
4 Choke Control 52810300
5 Nyloc Nut 2BA 04821900
6 Control Knob 14810400
7 Screw 2BA X 1/2” Pozi Pan 02821800
8 Steering Location Washer Assembly 32701600
9 Steering Wheel Shroud & Cap 14824800
10 Washer 1/4” Shakeproof 08825700
11 Plastic Consol 14800100

Dash Lens 14836300
12 Battery 14814100
13 Washer 5/16” T4 HP 08819700
14 Washer 5/16” T3 LP 08819500
15 Rivet  4mm X 12mm Black 12824100
16 Throttle Control K18 52810100
17 E-Clip 5/8” 07823400
18 Steering Column Upper Bush 14801800
19 Steering Column Rod 31801600
20 Fuel Tank Bracket R/H 27113400
21 Bolt 5/16” UNF x 3/4” 02827600
22 Battery Retainer 31800300
23 Washer 1/4” LP 08827800
24 Wing Nut 1/4” UNC 04822600
25 Fuel Tank Cap 52803100
26 Fuel Tank Bracket L/H 27100700
27 Fuel Tank 32702000
28 Washer 5/8” T3 LP 08822700
29 Nyloc Nut 3/8”UNF 04820200
30 Washer 3/8” T3 02820100
31 Steering Link Plate 27102400
32 Steering Support Boss 31337500
33 Steering Pinion 31302300
34 Steering Column Lower Bearing 10801700
35 Steering Quadrant 18801400
36 Steering Rack Pivot 31337400



22
4

21

14
13
23 24

25
39

19

4
20

18

14
13

12

1516
17

4
3

35

49

34

37

3824

4039

4632
4

33

28 27

29
30
31

32
4

44
32
4

42

48

15 16

52 4
53 54

4
50

57
56

55

10
4

5
4

3

6

2 4 11

1

9

7
8

51

4
58
59

3

45

43

41 4
3

57
56

4
3

3
16

74
75

16

77
66
56
57

73

76

72

32
14

50

71

68

69

4
3

6564

8
46

63

70

66

56

57

67

61

62

DRWG No: T0749601
ISSUE No:  1 

CUTTER DECK ASSEMBLY

26

4 36
47

60

SECTION 12



                                                TRACTOR ‘91/’92
42” CUTTER DECK ASSEMBLY PARTS LIST

1 Deck Height Lever Assembly 32701800
 2 E - Clip 3/8” 07824600
3 Nyloc Nut 5/16” 04827500
4 Washer 5/16” T4 HP 08819700
5 Deck Overlock Pivot 18833700
6 Deck Height Adjustment Yoke Assembly 32703300
7 Washer 3/8” T4 HP 08822800
8 Split Pin 1/8” X 1” 07823200
9 Deck Height Trunnion 18805400

10 Bolt 5/16” UNF X 2” 01820900
11 Clevis Pin 31340800
12 Pulley Toothed 20807400
13 Dome Washer 08819900
14 Set Screw 3/8” UNF x 1 1/4” (Self Colour) 02825300
15 Bearing 608ZZ 10806700
16 Washer 5/16” T3 LP 08819500
17 Spacer 5/16” x 7mm 31302800
18 Deck Cover 27106700
19 Set Screw M8 x 25mm 02826000
20 Deck Drive Belt

Deck Drive Belt (B57) (Mag Stop)
22807500
22871200

21 Deck Drive Pulley Cover Assembly 32703400
22 Set Screw M8 x 20mm 02825900
23 Deck Drive Pulley Assembly 32703500
24 Nyloc Nut 3/8” UNF 04820200
25 Deck Linkage Spacer 31340000
26 Deck Linkage Bar 27114300
27 Rear Deck Hanging Bar Assembly 32703600
28 Deck Tension Spring 25808700
29 Rear Deck Hanging Bracket 27102000
30 Washer 3/4” x 1 1/4” 08823000
31 E - Clip 3/4” 07823200
32 Set Screw 5/16” UNF x 3/4” 02827600
33 Bolt 3/8” UNF x 3” 01836500
34 M8 Captive Nut 04825800
35 Deck Drive Pulley Spacer 18317700
36 Deck Bridge 27108600
37 Washer 3/8” T3 HP 08820100
38 Bolt 3/8” UNF x 2 3/4” 01825400
39 Washer 3/8” T4 HP 08822800
40 Rear Deck Lift Cradle 29200700
41 Flap Rib 27111100
42 Rubber Flap 16.5mm x 3.5mm 10806800
43 Flap Plate 27108300
44 Rear Lower Deck Bracket 27103000
45 Key Ring Clip 52826600
46 Washer 1/2” T3 LP 08822500
47 Bolt 5/16” UNF x 3 1/2” 01827100
48 Bolt 5/16” UNF x 2 1/2” 01821100
49 Belt Toothed 1440-8m-20 22807800
50 Bolt 5/16” UNF x 1 1/2” 01820700
51 Bolt 5/16” UNF x 1 3/4” 01820800



52 Bolt 5/16” UNF x 2 1/4” 01827000
53 Deck Cover Spacer 28400900
54 Deck Bearing Housing L/H - Complete 40835700
55 Deck Bearing Housing Assembly 32703800
56 Bearing 62052RS 10806600
57 Circlip 52mm 07828000
58 Spacer 18833200
59 Bearing 6203-2Z 10827900
60 42” Cutter Deck Assembly 32703200
61 Height Adjuster Con. Rod 18805900
62 Front Deck Hanging Bar Assembly 32703700
63 “D” Washer 1/2” 08116100
64 Deck Tension Arm 29200600
65 Deck Rod Push Pin 31338200
66 Deck Housing Spacer 28401100
67 25mm Short Shaft 18808200
68 Nyloc Nut M12 x 1.25 Pitch ‘t’ 04836100
69 Deck Lift Pin 31339400
70 Cutter Disc 27807900
71 Cutter Blade 16806900
72 Deck Pan Tab Washer 27111200
73 25mm Long Shaft 18808000
74 Anti-Scalp Wheel 19808800
75 Anti-Scalp Wheel Hub 31337600
76 Key 1/4” x 1” 09830600
77 Bolt 5/16” UNF x 2 3/4” 01821200


	01.36'' CUTTER DECK ASSY DRWG
	02.36'' CUTTER DECK ASSY P/LIST P.1
	03.36'' CUTTER DECK ASSY P/LIST P.2
	04.K12 BRIGGS & STRATTON ENGINE ASSY DRWG
	05.K12 BRIGGS & STRATTON ENGINE ASSY P/LIST
	06.K12 FRONT AXLE ASSY DRWG
	07.K12 FRONT AXLE ASSY P/LIST
	08.WIRING LOOM DRWG
	09.WIRING LOOM P/LIST
	10.K12 REAR BODY ASSY DRWG
	11.K12 REAR BODY ASSY P/LIST
	12 TRANSAXLE ASSY DRWG
	13.TRANSAXLE ASSY P/LIST
	14.POWERED GRASS COLLECTOR DRWG
	15.POWERED GRASS COLLECTOR P/LIST P.1
	16.POWERED GRASS COLLECTOR P/LIST P.2
	17 BONNET ASSEMBLY DRWG
	18.BONNET ASSEMBLY P/LIST
	19.K12 CONSOL ASSEMBLY DRWG
	20.K12 CONSOL ASSEMBLY P/LIST
	21.K12 REAR CHASSIS ASSEMBLY DRWG
	22.K12 REAR CHASSIS ASSEMBLY P/LIST
	23.K12 CHASSIS ASSEMBLY DRWG
	24.K12 CHASSIS ASSEMBLY P/LIST
	25.K14 EXHAUST SYSTEM DRWG
	26.K14 EXHAUST SYSTEM P/LIST
	27.K14 CHASSIS ASSY DRWG
	28.K14 CHASSIS ASSY P/LIST
	29.K14 38'' CUTTER DECK ASSY DRWG
	30.K14 38'' CUTTER DECK ASSY P/LIST P.1
	31.K14 38'' CUTTER DECK ASSY P/LIST P.2
	32.K14 FRONT AXLE ASSY DRWG
	33.K14 FRONT AXLE ASSY P/LIST
	34.K14 BRIGGS & STRATTON ENGINE ASSY DRWG
	35.K14 BRIGGS & STRATTON ENGINE ASSY P/LIST
	36.K14 REAR BODY ASSY DRWG
	37.K14 REAR BODY ASSY P/LIST
	38.K14 CONSOL ASSY DRWG
	39.K14 CONSOL ASSY P/LIST
	40.REAR CHASSIS ASSY DRWG
	41.REAR CHASSIS ASSY P/LIST
	42.K18 FRONT AXLE ASSY DRWG
	43.K18 FRONT AXLE ASSY P/LIST
	44.K18 EXHAUST SYSTEM DRWG
	45.K18 EXHAUST SYSTEM P/LIST
	46.K18 REAR BODY ASSEMBLY DRWG
	47.K18 REAR BODY ASSEMBLY P/LIST
	48.K18 BRIGGS & STRATTON ENGINE ASSY DRWG
	49.K18 BRIGGS & STRATTON ENGINE ASSY P/LIST
	50.K18 CHASSIS ASSY DRWG
	51.K18 CHASSIS ASSY P/LIST
	52.K18 CONSOL ASSY DRWG
	53.K18 CONSOL ASSY P/LIST
	54.K18 42'' CUTTER DECK ASSEMBLY DRWG
	55.K18 42'' CUTTER DECK ASSEMBLY P/LIST P.2
	56.K18 42'' CUTTER DECK ASSEMBLY P/LIST P.2



